

**LABORATORY TEST CERTIFICATE**



**Certificate No:** 19/1354-8 A2683

**To :** Rachael Moore

**Client :** James Corbett Road, Salford, Manchester, M50 1DE.

Unit 5 Draycott Mills  
Off Market Street  
Draycott  
Derby  
DE72 3NB

Tel: 01332 873168  
Fax: 01332 875335

email: info@mattestmidlands.co.uk  
Website: www.mattestlaboratories.co.uk

Dear Sirs,

**DETERMINATION OF RESISTANCE TO FRAGMENTATION BY THE LOS ANGELES TEST METHOD -  
BS EN 1097-2:2010 CLAUSE 5**

**Introduction** We refer to a sample of NF SMR taken from Depot at James Corbett Road, Salford, Manchester, M50 1DE.

**Material & Source**

Sample Reference: A2683  
Sampled by: D. Upton  
Sampling Certificate: YES  
Location: James Corbett Road, Salford, Manchester, M50 1DE.  
Description: Non Flowable SMR  
Date Sampled: 18/03/2020  
Date Tested: 28/05/2020 - 02/06/2020  
Source: STOCKPILE  
Size Fraction: 65% passing 12.5mm

**Test Results:**

**LOS ANGELES COEFFICIENT (LA) = 32**

Remarks:

**Approved for Issue**

Date

**B. Larner, Technical Director**